
 
 

 

 
 

Water Systems Master Plan 
(DRAFT) 

 
 
 
 

 
 

 
 

 
 
 
 
 
 
 
 

 
 

 
 
 
 

August 2, 2022 
 
 
 
 
 



   City of Redlands 
   2022 Water Systems Master Plan 

i | P a g e  
 

 

TABLE OF CONTENTS 

EXECUTIVE SUMMARY .......................................................................................................................1 

Introduction .................................................................................................................................................. 1 

Section 1 – General Information ................................................................................................................... 1 

Section 2 - Existing Infrastructure ................................................................................................................. 1 
[...]
Elev. (FT)   

(2) 

Max. Water 
Elev. (FT)   

(2) 

1 Texas Grove 3.9 1350 Steel 2004 1331 1350 
2 Texas Street 1 1350 Steel 1956 1315.25 1350 
 Zone 1350 Total 4.9 

     

3 Dearborn 10.6 1570 Concrete 1972 1552.5 1578 
4 Highland 10 1570 Concrete 1976 1556.9 1584.83 

5 Smiley 3 1570 Steel 1964 1538 1570 
 Zone 1570 Total 23.6 

     

6 Agate 3 1750 Steel 1968 1725 1746.83 
7 Arroyo 0.5 1750 Steel 1965 1710 1750 
8 South 2 1750 Steel 1964 1724 1750 
 Zone 1750 Total 5.5 

     

9 Fifth Avenue 5 1900 Concrete 1974 1882.5 1905 
10 Margarita 2.4 1900 Concrete 1964 1878.62 1895 

 Zone 1900 Total 7.4 
     

11 Country Club 1 1 2100 Steel Inside 
Concrete 

2010 2096.67 2111 

12 Country Club 2 2 2100 Concrete 1969 2101.37 2120 
13 Ward Way 2 2100 Steel 1958 2068.5 2100 

 Zone 2100 Total 5 
     

14 Sand Canyon 3.5 2340 Steel 1973 2314 2353.62 
15 Sunset 3 2340 Steel 1967 2277 2340 

 Zone 2340 Total 6.5      
16 Mill Creek 1 0.2 2600 Steel 1962 2375 2390 
17 Mill Creek 2 0.2 2600 Steel 1987 2375 2390 
18 Crafton 1 2600 Steel 1970 2560.25 2590 

 Zone 2600 Total 1.4      
 Total Storage 

Capacity 
54.3 

     

Note: (1) Reservoir Data Information 2018-2021; (2) Facilities Data Information 2018-2021 



   City of Redlands 
   2022 Water Systems Master Plan 

17 | P a g e  
 

NON-POTABLE WATER SYSTEM 
The current storage system includes two (2) small poly tanks and three (3) cement lined open air reservoir 
throughout the distribution system. 

2.3.1 SYSTEM 1 
This non-potable system provides no storage. 

2.3.2 SYSTEM 2 
This non-potable system utilizes two (2) 12,150 gallon, poly storage tanks located at the Texas St. 
Reservoir site used to supply the on-site booster pump station. 

2.3.3 SYSTEM 3 
This non-potable system provides no storage. 

2.3.4 SYSTEM 4 
This non-potable system utilizes two (2) cement lined open air reservoir used for recreation within Ford 
Park. 

2.3.5 SYSTEM 5 
This non-potable system provides no storage. 

2.3.6 SYSTEM 6 
This non-potable system provides no storage. 

2.3.7 SYSTEM 7 
This non-potable system utilizes one (1) cement lined, open air reservoir used as a water feature within 
the Redlands Country Club golf course. 

2.3.8 SYSTEM 8 
This non-potable system provides no storage. 

RECYCLED WATER SYSTEM 
Currently, no recycled water storage reservoirs exist, which prevents the City from expanding the recycled 
water distribution system beyond the existing customer base. However, two (2) 1.5 MG recycled water 
storage reservoirs are currently being engineered for construction in the future at the City WWTP. 

2.4 WELLS 
POTABLE WATER SYSTEM WELLS 
The City operates seventeen (17) active groundwater wells that supply treated water to the potable water 
distribution system.  Five (5) of these wells operate seasonally during peak demand periods. Well No. 10  
and Well No. 13 have not been used for several years due to elevated levels of Nitrate, Perchlorate and 
1,2 Dibromo-3chloropropane. Both wells are scheduled for rehabilitation within the next three (3) years.  

 

 

Table 2-2 provides the discharge zone, capacity, ground elevation, and water surface elevation for each 
potable water system well. 



   City of Redlands 
   2022 Water Systems Master Plan 

18 | P a g e  
 

 
 
 

Table 2-2: Potable Water System Wells 

No. 
Well Name                      

(1) 

Discharge to 
Zone               

(1) 

Capacity 
(GPM)            

(1) 

Ground Elev. 
(FT)                 
(1) 

Water Surface 
Elev. (FT)       

(1) 
1 North Orange Street 1 1350 2900 3050 293 
2 North Orange Street 2 1350 2900 3105 288 
3 10 1570 1400 1650 80 
4 13 1570 3000 1630 62 
5 38 1570 1600 1634 520 

6 39 1570 1250 1255 535 
7 Church Street 1570 2000 2136 485 
8 Orange Street 1570 1500 1165 459 
9 Airport 1 1750 1500 1316 498 

10 Airport 2 1750 1000 119 545 
11 Mentone Acres 2 1750 1600 1787 491 
12 Rees 1750 550 1964 544 
13 Muni 1750 2200 1570 335 

14 Madeira 1900 600 697 399 
15 Lugonia 3 2100 250 500 35 
16 Lugonia 6 2100 250 1970 59 
17 Maguet 2 2100 400 249 253 

Note: (1) Facilities Data Information from SCE pump efficiency tests dated 2018 - 2020 

 

NON-POTABLE WATER SYSTEM WELLS 
The City operates twelve (12) wells that supply untreated groundwater to the non-potable water 
distribution systems, although the Agate 1 Well and Well No. 41 have not been used for several years. 
Additionally, untreated groundwater from the Crafton Well can be used to supplement the non-potable 
water system. Table 2-3 provides the discharge pressure system, flow rate, head, pumping efficiency, and 
most recent pump efficiency testing date for each non-potable well. 

Table 2-3:  Non-Potable Water System Wells 

No. Name Discharge 
System 

Flow    
(GPM) 

Head      
(ft) 

Efficiency    
(%) Testing Date 

1 California 1 1,344 462.8 52% 3/4/2016 

2 30A 2 1,296 295.4 57% 5/18/2018 

3 31A 2 878 258.6 32% 4/20/2016 

4 32 2 1,555 285.7 55% 5/18/2018 



   City of Redlands 
   2022 Water Systems Master Plan 

19 | P a g e  
 

No. Name Discharge 
System 

Flow    
(GPM) 

Head      
(ft) 

Efficiency    
(%) Testing Date 

5 New York 
Street 

3 
575 230 57% 3/4/2016 

6 41 3 1,575  N/A N/A N/A  

7 11 4 345 176.7 54% 6/25/2018 

8 16 5 680 84.7 39% 6/11/2018 

9 Agate 1 6 1,075 160.1 78% 5/18/2018 

10 Crafton 6 1,841 254.6 60% 10/30/2018 

11 Redlands 
Heights 

7 
468 394.6 57% 6/18/2018 

12 36 8 648  N/A N/A N/A  

Note: Information from 2016-2018 Testing Data  
 

2.5 BOOSTER PUMPS 
POTABLE WATER SYSTEM 
The potable water distribution system includes twelve (12) pump stations with thirty-eight (38) individual 
booster pumps that transfer water between pressure zones. Table 2-4 provides the pump name, pump 
station, approximate elevation, pump design head, and pump design flow, and source (suction) and 
destination (discharge) pressure zones for each booster pump. 

Table 2-4: Booster Pump Data 

 
No. 

 
Pump Name 

(1) 

 
Pump Station  

(1) 

Pump 
Elevation 

(FT)           
(1) 

Design 
Head (FT) 

(1) 

Design 
Flow 

(GPM)      
(1) 

Zone (1) 

Source Destination 

1 1550 Texas 1320 325 2000 1350 1570 
2 1551 Texas 1320 325 2000 1350 1570 
3 1552 Texas 1320 280 1800 1350 1570 
4 1553 Texas 1320 320 2000 1350 1570 

5 1761 Dearborn 1570 150 1200 1570 1750 
6 1931 Dearborn 1570 447 860 1570 1900 
7 2174 HAWC 1572 810 700 1570 2100 
8 2176 HAWC 1572 575 740 1570 2100 
9 2177 HAWC 1572 550 700 1570 2100 

10 1720 HAWC 1572 230 170 1570 1750 
11 1721 HAWC 1572 150 1250 1570 1750 
12 1722 HAWC 1572 230 2300 1570 1750 
13 1783 Smiley Heights 1548 230 300 1570 1750 



   City of Redlands 
   2022 Water Systems Master Plan 

20 | P a g e  
 

 
No. 

 
Pump Name 

(1) 

 
Pump Station  

(1) 

Pump 
Elevation 

(FT)           
(1) 

Design 
Head (FT) 

(1) 

Design 
Flow 

(GPM)      
(1) 

Zone (1) 

Source Destination 

14 1784 Smiley Heights 1552 245 420 1570 1750 
15 1927 South 1748 185 2050 1750 1900 
16 1928 South 1748 196 1750 1750 1900 
17 2124 South 1748 550 980 1750 2100 
18 2125 South 1749 410 1050 1750 2100 
19 2126 South 1749 425 766 1750 2100 
20 1951 Agate 1732 180 1010 1750 1900 
21 1952 Agate 1732 193 960 1750 1900 
22 1953 Agate 1732 191 1623 1750 1900 
23 1724 Ford Park 1555 N/A N/A 1750 1750 
24 1723 Ford Park 1555 N/A N/A 1750 1750 
25 2131 Fifth Avenue 1905 250 890 1900 2100 
26 2132 Fifth Avenue 1905 246 850 1900 2100 
27 2310 Fifth Avenue 1909 257 463 2100 2340 
28 2311 Fifth Avenue 1909 260 1580 2100 2340 
29 2384 Country Club 2100 231 1038 2100 2340 
30 2385 Country Club 2100 340 800 2100 2340 
31 2386 Country Club 2105 290 357 2100 2340 
32 2387 Country Club 2105 241 1232 2100 2340 
33 2381 Ward Way 2076 394 150 2100 2340 
34 2382 Ward Way 2076 420 160 2100 2340 
35 2610 Sand Canyon 2332 284 513 2340 2600 
36 2611 Sand Canyon 2332 260 1093 2340 2600 
37 2510 Mill Creek 2375 N/A N/A 2600 2600 
38 2511 Mill Creek 2375 N/A N/A 2600 2600 

Note: (1) Booster Pump Data: Information from SCE pump efficiency tests dated 2018 to 2020 

 

NON-POTABLE WATER SYSTEM 
Non-potable system 2 utilizes two (2) small package skid booster pump systems to maintain system 
pressure within the zone. 

RECYCLED WATER SYSTEM 
The recycled water system is treated water through the City’s WWTP Membrane Bioreactor (MBR) System 
and is permitted for six (6) million gallons per day (MGD) with future plans in the WWTP Phase 2 
improvement project to take the total to 9.1 MGD. This system has limits imposed on phosphate levels 
for the SCE Mountain View Power Plant and has to maintain a minimum of 0.5 parts per million (ppm) 
chlorine residual. There are three (3) booster pumps that pump from the chlorine contact basin at the 



   City of Redlands 
   2022 Water Systems Master Plan 

21 | P a g e  
 

WWTP.  The pumps are seventy five (75) horsepower (hp) with a flow of 1,500 gallon per minute (GPM) 
each at 154 feet head that operate on a variable frequency drive based on demand.   

2.6 WATER TREATMENT PLANTS 
Hinckley and Tate WTP are both conventional treatment plants. Tate treats water from Mill Creek, while 
Hinckley treats water primarily from the Santa Ana River. Both can blend treated effluent with water from 
potable groundwater wells when necessary to meet drinking water standards and system demands. Tate 
is permitted for maximum daily potable water production of twenty (20) MGD, while Hinckley is permitted 
for maximum daily potable water production of 14.5 MGD. MBI visited both sites on July 7, 2021 to 
evaluate O&M practices and identify infrastructure needs. Site visit summary information is provided 
below, and a detailed field report with the associated photo log is included in Appendix A. 

2.6.1 HORACE P. HINCKLEY WATER TREATMENT PLANT 
Hinckley is a conventional WTP utilizing continuous rapid mix flocculation, sedimentation, filtration, and 
disinfection. The nominal plant treatment capacity is twelve (12) MGD, which is sustainable even with one 
(1) filter out of service. The peak flow rate through the plant is limited to 14.5 MGD, as permitted by 
California State Water Resource Control Board Division of Drinking Water (SWRCB-DDW). The treatment 
plant capacity is expandable to a maximum ultimate capacity of thirty-six (36) MGD. Hinckley primarily 
treats raw water from the Santa Ana River (SAR) and is capable of receiving and treating water from the 
SWP. Up to 100 percent (100%) of the plant's raw water can be supplied from the SAR, when available, 
during the winter. During hot-weather periods in the summer, twenty to forty percent (20%-40%) of the 
Hinckley’s raw water can be supplemented with water from the SWP. 

2.6.2 HENRY TATE WATER TREATMENT PLANT  
The Tate WTP is a conventional WTP utilizing continuous rapid mix flocculation, sedimentation, filtration, 
and disinfection. The nominal plant treatment capacity is twenty (20) MGD. The peak flow rate through 
the plant is limited to twenty (20) MGD, as permitted by SWRCB-DDW.  Tate was initially commissioned 
in 1967 to treat surface water from Mill Creek, and has received several process upgrades, the latest of 
which installed upgrades to the chemical feed applications, clarifier, filter, backwash and sludge processes 
(2005). Historically, Tate received raw water exclusively from Mill Creek. However, the Mill Creek source 
is not typically reliable during drought periods and high turbidity events. Therefore, to increase the raw 
water supply reliability, the City obtained a permit amendment from the SWRCB-DDW to treat SWP and 
SAR source-water at Tate. 

2.6.3 WASTEWATER TREATMENT PLANT 
Approximately 4,480 AF of recycled water is produced annually at the City WWTP, however approximately 
1,835 AF of recycled water is delivered to customers annually. This facility was constructed in 1960 to 
produce 9.5 MGD of secondary wastewater treatment, and was upgraded with Membrane Bioreactor 
(MBR) technology in early 2000 to produce six (6) MGD of high-quality recycled water. WWTP influent is 
screened, clarified, and settled before being divided between the MBR and the conventional treatment 
systems.  The treated effluent typically contains less than five (5) milligrams per liter (mg/l) of biological 
oxygen demand (BOD), less than five (5) mg/l of total suspended solids (TSS), less than ten (10) mg/l of 
total nitrogen, and less than 0.2 nephelometric turbidity unit (NTU) for turbidity. Table 2-5 provides the 
typical tertiary treated wastewater result. 



   City of Redlands 
   2022 Water Systems Master Plan 

22 | P a g e  
 

Table 2-5: City of Redlands Typical Tertiary Treated Title 22 Recycled Water 
Parameter Influent Effluent 

BOD (mg/L) 160 <5 

TSS (mg/L) 130 <5 

Total Nitrogen (mg/L) 24 < 10 

Turbidity (NTU) NA < 0.2 

Note: Data from Water Recycling/Power Generation Reuse Project 
 

2.7 FACILITY SEISMIC ANALYSIS 
Due to the potential for seismic activity in southern California, it is essential for water facilities to be 
designed, equipped, and prepared for potential seismic movement. Richard Brady and Associates, Inc. 
(Brady) completed a Condition, Seismic, and Structural Assessment of all essential water facilities to 
identify potential facility risks, located in Appendix F. 

  



ZONE 1350
ZONE 1570
ZONE 1750
ZONE 1900
ZONE 2100
ZONE 2340

Pipe (color-coded by pressure zone - see Pressure Zone Legend)

X.X MG
XXXX HWL

Potable Water Reservoir

Pump Station

Pressure Reducing Station

Groundwater Well

City of Redlands Water System Hydraulic Schematic

ZONE 2560

AD Treatment Plant

1350

1570

1750

1900

2100

2340

2560

1350

1570

1750

1900

2100

2340

25600

1 MG
1350' HWL

3.9 MG
1315' HWL

10.6 MG
1578' HWL

10 MG
1584' HWL 3 MG

1570' HWL

0.5 MG
1750' HWL

2 MG
1750' HWL

3 MG
1747' HWL

5 MG
1905' HWL

2.4 MG
1895' HWL

2 MG
2100' HWL

2 MG
2120' HWL

1 MG
2120' HWL

3 MG
2340' HWL

3.5 MG
2354' HWL

1 MG
2590' HWL

0.2 MG
2390' HWL

1553

1552

1551

1550 WELL 1 WELL 2

NORTH ORANGE ST

WELL  38WELL  39

WELL  13WELL  10
1722

1721

1720

1784

1783

HINCKLEY
TREATMENT

PLANT

TATE
TREATMENT

PLANT

2177

2176

2174

1931

1761

CHURCH ST ORANGE ST

AIRPORT

AIRPORT 2

MEN AC

1953

1952

1951

AGATE 2

MADEIRA

2311

2310

2132

2131

REES 1724

1723

2126

2125

2124

1928

1927

2611

2610

2382

2381

2511

2510

2386

2385

2387

2384

E LUGONIA 3 MAGUET #2

0.2 MG
2390' HWL

E LUGONIA 6

MUNI WELL

AutoCAD SHX Text
City of Redlands Water Master Plan

AutoCAD SHX Text
Existing Water System

AutoCAD SHX Text
Hydraulic Schematic

AutoCAD SHX Text
Legend

AutoCAD SHX Text
Pressure Zone Legend

AutoCAD SHX Text
TEXAS ST

AutoCAD SHX Text
TEXAS GROVE

AutoCAD SHX Text
DEARBORN

AutoCAD SHX Text
HIGHLAND AVE

AutoCAD SHX Text
SMILEY HEIGHTS

AutoCAD SHX Text
ARROYO

AutoCAD SHX Text
SOUTH AVE

AutoCAD SHX Text
AGATE AVE

AutoCAD SHX Text
FIFTH AVE

AutoCAD SHX Text
MARGARITA

AutoCAD SHX Text
WARD WAY

AutoCAD SHX Text
COUNTRY CLUB

AutoCAD SHX Text
SUNSET DRIVE

AutoCAD SHX Text
SAND CANYON

AutoCAD SHX Text
CRAFTON HILLS COLLEGE

AutoCAD SHX Text
MILL CREEK

AutoCAD SHX Text
FILE: H:\PDATA\180430\CADD\WATER\EXHIBITS\EX_HYD_SCHEMATIC_2021.DWGH:\PDATA\180430\CADD\WATER\EXHIBITS\EX_HYD_SCHEMATIC_2021.DWG

vmedina
Rectangle

vmedina
Polygon



   City of Redlands 
   2022 Water Systems Master Plan 

24 | P a g e  
 

3 WATER USE 
3.1 GENERAL DESCRIPTION 
This section reviews the water use characteristics for the City’s water systems. The information presented 
in this section was used in the hydraulic models to evaluate system reliability and the ability of each 
system to provide sustainable water delivery service to customers. This information was also used to 
project future water demands and requirements to predict future operational needs. 

3.2 WATER DEMAND 
POTABLE WATER SYSTEM 
From 2016 to 2020, the City produced an average of 22,821 AF of potable water and delivered an average 
of 20,770 AF of potable water each year (2020 UWMP). Table 3-1 provides annual and summary demand 
[...]
Figure 39 Filter Equipment (Seems to be in Excellent Working Condition) ................................47 
Figure 40 Washwater Reservoir (seems to be in excellent working condition) ..........................48 
Figure 41 Signs of Aging and Corrosion are Evident .................................................................50 
Figure 42 Communication Antenna of Service Provider Erected Onsite ....................................51 
Figure 43 Steel Shell is Spot Corroded-Attached Ladders are Rusted Beyond Repair ..............52 
Figure 44 Reservoir Corrosion Protection Cabinet (seems antiquated) .....................................53 
Figure 45 Close-Up of Corrosion Detail .....................................................................................54 
Figure 46 Reservoir Base (surrounding asphalt is cracking and evidence of deterioration) .......55 
Figure 47 Reservoir Control Wires are Dangling on the Side of the Reservoir ..........................56 
Figure 48 Access Manhole Valve is Corroded ...........................................................................57 

1 



Condition Assessment 
City of Redlands 
Water Treatment Plants 

Introduction 
 
The City of Redlands Water System utilizes two (2) surface water treatment plants.  The Michael 
Baker International (MBI) team visited two active plants on July 7th,2021.  

 

The total combined capacity of these facilities is approximately 32 million gallons per day (MGD).  
Below is a plant process summary based on the site visit with an outline of identified CIP projects: 

 

2  The Horace P. Hinckley Water Treatment Plant 
The Horace P. Hinckley Water Treatment Plant (Hinckley WTP) is a conventional water 

treatment plant (WTP)  utilizing rapid mix flocculation, sedimentation, filtration, and disinfection 
continuously. The nominal plant capacity is 12 MGD. The peak flow rate is limited to 14.5 MGD 
based on a maximum filtration rate of 6 gallons per minute per square foot (gpm/sq ft) based on 
the California Department of Public Health (CDPH).  The "firm" capacity is  12 MGD with one filter 
out-of-service. The treatment plant capacity is expandable to a maximum ultimate capacity of 36 
MGD. 

 

The Hinckley WTP treats raw water from the Santa Ana River (SAR), Mill Creek, and State Water 
Project (SWP). Santa Ana River is the primary source for the plant. Up to 100 percent of the 
plant's raw water can be supplied from the Santa Ana River during the winter. During hot-weather 
periods in the summer, the source of 20 to 40 percent of the plant's raw water can be SWP. 

 

2.1 Treatment Process 
The first step in the conventional water treatment is the pre-treatment. In this stage, the three 
chemicals injected into the static mixer's first stage are chlorine, aluminum sulfate, and cationic 
polymer—the aluminum sulfate and cationic polymer act as a coagulant to help the creation of 
the floc.   Chemical dosages are selected based on historical data (water quality versus required 
chemical dose), operator experience, and jar test data. However, suppose the raw water quality 
should change to that for which no historical chemical dosage data is available. In that case, the 
primary coagulant, coagulant aid, and filter aid dosages should be determined by performing jar 
and filterability index tests on the raw water. The chlorine dosing will start the disinfection process, 
prevent the bio growth on the filter and pipes, and assist with any taste and odor issues that the 
plant could have. The influent flow is conveyed and controlled through the off-site piping and 
valving influent flowmeter, control valve, and influent static mixer. Though part of the influent 
meter and mixing process, the flow splitter box is not used, as Hinckley WTP has not been 
expanded. The primary coagulant aluminum chlorohydrate (ACH), coagulant aid cationic polymer 
(C308), and disinfectant sodium hypochlorite (NaOCl) may be added to the raw water upstream 
and downstream of the inline mechanical and static mixer before the flocculation/sedimentation 
basins. 

 



Condition Assessment 
City of Redlands 
Water Treatment Plants 

The second step is coagulation, and flocculation is when suspended solids get together to form 
larger particles called the "floc." Flocculation is achieved through two flocculation basins, each 
designed for a flow of 9 mgd. Each flocculation basin has three stages and contains vertical shaft 
flocculation rotated by an external gear reducer powered by electric motors. The electric motors 
can run at various speeds using six variable frequency drives (VFDs). Cationic polymer C308 can 
be added to the third-stage flocculation basin, as needed, to increase the efficiency of the 
flocculation process. 

The third step is sedimentation.  In this step, larger particulates settle to the floor of the 
sedimentation basin.  The chemicals added in the first step assist the sedimentation process in 
helping the particulates settle at the floor of the settling tank.  Solids separation is achieved 
through the sedimentation basins located close to the flocculation basins. Each sedimentation 
basin is designed for a flow of 9 mgd and includes inclined plate settlers and an aluminum-
supported fabric cover to reduce the disinfection dose being affected by sunlight. 

The fourth step is filtration. The media filtration system consists of three media filters (anthracite 
over sand and gravel) equipped with an automated backwash system. The individual filters are 
designed for a 2.4 mgd (6 gpm per sq. ft) flow and are equal-loading, declining-rate, self-
backwashing types with an air scour system and a filter-to-waste system. However, usually, 
backwashes are manually initiated by the operators. 

The fifth step is post-disinfection.  We add chlorine to treated water to complete disinfection 
before it is discharged into the distribution system. 

The sixth step is the backwash.  The particulates and polymer in the filters are attached to media 
and then clog them up.  The backwash process starts by draining the filters to pre-set point and 
then air scouring for approximately ten minutes, breaking down any particulates stuck in the 
system. Finally, backwashing is performed to clean the filters to keep their continuous operation 
and prevent water from overflowing.  The recycled wash water system consists of a waste wash 
water basin, recycle pump station, recycle wash water treatment plant, and a polymer feed room.  
The recycled wash water system receives flow primarily from the waste wash water discharged 
during filter backwashing. A smaller fraction of flow is obtained intermittently from the flocculation 
and sedimentation basins drainage and overflows lines, from chemical feed room drainage lines, 
sludge decant pond, and water quality sample pump discharge (grab samples from the laboratory 
sink). Spent filter backwash wash water flows by gravity from each filter to the waste wash water 
recovery basin located at the west end of the plant site. The waste wash water basin has a 
concrete bottom with concrete and soil cement sidewall and a capacity of 0.15 MG. The basin 
can hold wash water from three consecutive filter backwashes (based on a volume per backwash 
of 46,500 gallons). A sump on the basin floor located at the north end removes the sludge that 
settles in the basin. The sump pump in the floor of the basin discharges into the sludge drying 
ponds. Sludge is removed from the wash water recovery basin as needed, and no less than 
annually, to prevent large amounts of sludge buildup. 

The operation of the filtration process determines flows into the wash water basin. When a filter 
is backwashed, the basin receives the backwash flow. Decanted supernatant water from the 
sludge lagoons is pumped from the decant structures to the wash water recovery basin. On 
occasions when the wash water package treatment plant is out of service, the wash water is sent 
to a series of percolation ponds located to the north of the sludge drying ponds.  



Condition Assessment 
City of Redlands 
Water Treatment Plants 

 

The recycle treatment plant system can treat 1,000 gpm (1.5 mgd) if the influent flow rate permits. 
The recycle treatment plant system consists of a single-impeller flash mixer first stage and a twin-
impeller second stage flocculation mixer followed by an incline plate settler to enhance sludge 
removal. Anionic polymer A6320 (A6320) is used as the primary coagulant. Anionic polymer A210 
(A210) is used for the dewatering of sludge. Anionic polymer is stored and prepared in the utility 
building. Jar tests are performed to set the optimum dose. Typical dose rates of 0.5 to 2.0 
milligrams per liter (mg/L) for the primary coagulant A6320. The SCADA system sends an alarm 
to the operator when effluent turbidity from the recycle wash water treatment plant is 2.0 
nephelometric turbidity units (NTU) or higher. Flow and turbidity are monitored and recorded 
continuously.  

Figure 1 The Wash Water Recycled Water Treatment Plant 



Condition Assessment 
City of Redlands 
Water Treatment Plants 

The recycle treatment plant effluent is continually monitored by SCADA and grab samples are 
pulled daily for comparison. The effluent of the recycling plant is returned to the influent structure 
ahead of the chemical feed application. The recycle treatment plant is shown in the above Figure. 
The SCADA system enables the operator to: 

• Adjust the operating condition of the three washwater return pumps. 
• Control and monitor the recycle flow rate. 
• Control and monitor the flocculator (mixer) drive. 
• Control and monitor the polymer feed system. 
• Control and monitor the waste discharge valve and related instrumentation monitoring 
• and online analysis results. 

The chlorine is injected after combined filter effluent before going to the Agate storage reservoir. 
Solids removed from the sedimentation basin flow by gravity to four sludge lagoons located at the 
northwest end of the plant site. Each lagoon has a capacity of 40,000 cubic feet and provides one 
hundred thirty-one days of sludge storage at a nominal plant capacity of 12 MGD. Sludge 
production at a plant flow rate of 12 MGD is estimated to be approximately 305 cu ft of dry sludge 
per day. On a monthly basis, the sludge in each lagoon is dried and removed by mechanical 
means for off-site disposal to a landfill. The supernatant from the sludge ponds flows by gravity 
to a collection box. 

From the collection box, the supernatant is pumped to the wash water basin influent. A process 
schematic of the Hinckley WTP is presented in Figure 2. 

 
Figure 2 Hinckley WTP 

 
 



Condition Assessment 
City of Redlands 
Water Treatment Plants 

2.2 CIP Recommendations 
 
2.2.1 CIP 1 
The package wash water treatment plant is installed to treat the filter wash water effluent.  The 
operator shared the concern with the age of installed equipment, the installed capacity, and 
operation complexity.  The replacement unit (s) may be furnished with the new technology to 
provide adequate capacity.  The operator thought that a dissolved air flotation or filter technology 
might be applicable.  The cost of the proposed replacement technology could be $2M for the 1.5 
mgd capacity. The final capacity would be 4.5 mgd with a refurbishment price tag of $6 M. 

2.2.2 CIP 2 
Capacity upgrade.  The current plant capacity is sufficient for the current demand.  However, with 
the population increase in the future, the demand increase would require additional plant capacity. 
Therefore, the capacity could be increased in 12 mgd increments in phases 1 and Phase 2.  The 
Phase 1 increase could cost $25M, with a similar estimate for Phase 2. 

2.2.3 CIP 3 
Remove provisional support of seismic flex tend at the reservoir and provide permanent support.  
The cost of this upgrade maybe $25,000. 

 
2.2.4 CIP 4  
Upgrade MCC and replace dated electrical equipment at the cost of $500,000. 

 

2.2.5 CIP 5 
Replace dated mechanical equipment at the cost of $1M. 

 



Condition Assessment 
City of Redlands 
Water Treatment Plants 

2.3 Hinckley Water Treatment Plant Facilities 

 
Figure 3 The City of Redlands Hinckley WTP SCADA 



Condition Assessment 
City of Redlands 
Water Treatment Plants 

Figure 4 The City of Redlands Water Supply System Supervisory and Data Control System 



Condition Assessment 
City of Redlands 
Water Treatment Plants 
 
 

 
Figure 5 Hinckley WTP Flocculation and Sedimentation Basin Inlet 



Condition Assessment 
City of Redlands 
Water Treatment Plants 

 

Figure 6 Hinckley WTP Filters 

  



Condition Assessment 
City of Redlands 
Water Treatment Plants 

 

Figure 7 Hinckley WTP Filters Layout 

  



Condition Assessment 
City of Redlands 
Water Treatment Plants 

 

Figure 8 Hinckley WTP Flocculation/Sedimentation/Settling 

  



Condition Assessment 
City of Redlands 
Water Treatment Plants 

 

Figure 9 Hinckley WTP Flocculation/Sedimentation/Settling 

  



Condition Assessment 
City of Redlands 
Water Treatment Plants 

 

Figure 10 Settler Sludge Lagoons 

 



Condition Assessment 
City of Redlands 
Water Treatment Plants 

 

Figure 11 Hinckley WTP Filter Backwash Basin 

  



Condition Assessment 
City of Redlands 
Water Treatment Plants 

 

Figure 12 Hinckley WTP Generator Building 



Condition Assessment 
City of Redlands 
Water Treatment Plants 

2.3.1 Agate Reservoir 
Filtered water is discharged to the 3-million-gallon (MG) Agate Reservoir before entering the utility 
distribution system. The Agate Reservoir includes a baffle system to increase detention time. An 
engineered blending plan was added to blend three wells' water with the Hinckley WTP effluent. 
These blending wells are Agate No. 1, Agate No. 2, and the Crafton, well as combining sources.  
Agate reservoir is a 3 mg steel tank with an average detention time of 7.2 hrs, a nominal detention 
time of 5 hours, and an ultimate detention time of 3.6 hrs. 

 

 

Figure 13 Agate Reservoir SCADA Layout 

  



Condition Assessment 
City of Redlands 
Water Treatment Plants 

 

Figure 14 Agate Reservoir and Booster PS 

  



Condition Assessment 
City of Redlands 
Water Treatment Plants 

 

Figure 15 Cla-Valve Flow Control Valve at Agate Reservoir 



Condition Assessment 
City of Redlands 
Water Treatment Plants 

 

Figure 16 Agate Reservoir Seismic Expansion Unit Supported Off the Concrete Slab 

  



Condition Assessment 
City of Redlands 
Water Treatment Plants 

 

Figure 17 Agate Reservoir Roof 

  



Condition Assessment 
City of Redlands 
Water Treatment Plants 

 

Figure 18 Agate Access Stairway with Partial Enclosure Safety Cage 

  



Condition Assessment 
City of Redlands 
Water Treatment Plants 

 

Figure 19 MCC Center for Agate Reservoir PS 

  



Condition Assessment 
City of Redlands 
Water Treatment Plants 

 

Figure 20 Agate Reservoir Pre-Treatment 



Condition Assessment 
City of Redlands 
Water Treatment Plants 

 

Figure 21 Disinfectant Storage at Agate Site 



Condition Assessment 
City of Redlands 
Water Treatment Plants 

 

Figure 22 Chemical Storage 

  



Condition Assessment 
City of Redlands 
Water Treatment Plants 

 

Figure 23 Booster PS Discharge Valves and Pressure Gauges 

  



Condition Assessment 
City of Redlands 
Water Treatment Plants 

3 The Tate Water Treatment Plant  
 
The Tate Water Treatment Plant (Tate WTP) was initially commissioned in 1967 to treat surface 
water from Mill Creek. Since then, several process upgrades have been implemented, with the 
latest being completed in June 2005. Tate WTP  consists of chemical treatment, chemical mixing 
through an inline static mixer, flocculation, and sedimentation through two EIMCO reactor 
clarifiers (each equipped with four adjustable speed, vertical turbine flocculation), filtration with 
four dual media gravity filters (anthracite over sand), and chlorine disinfection. The maximum 
plant flow rate is 20 MGD with all filters online and 14.9 MGD with one filter offline for 